For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

o
~
. co
M \m..,u_
o) /&
Dnm \\\ 2/%..r
o / \ \
@ 4 // ¥
\ \ ) [ A R -
// ™ . ,v\..”// — — \ .YMW V.
\ £\ \_ © i -n|_wu /.1 ...|m An W “.9 :
o HEN\, [
@/‘NAMWW/“E WWWV \\ / W ° //WA an/ o S m
oA Py , "\ S w
S S W <o T e\ / (@)
N (B R
b\ OF /2" i AN // O
oty W A %)
_ /mm// /% 7ON HHHHHHMN\ VAV / WW //mm “u_ +—
\_E_ Av) \Aw HXW%/ uﬂw \Mﬂﬂ/ Hmm - o = \W \ T w
/ / \;ﬁ o)) D e o
/ /m”, 5\ \\ = I3 §
Y A H
\/,/ 10 . // I\\YM “dAA ”
\\ Sa - /,.., // \ / / W
o o= - \@wm//A /mw /// 200}, / (@)
8 i\ W\
: 4 |\ ) 3
~ < 6, / \\w
g AL 7 S
O mu_ </.\_l_ & @ / ‘ A A m
= .m_u,v_o bl W \ A 4
: P AR .
= VAR v V@ N
c / /“N /N
5 / b Nt
3 / A
O % -
o A
% \ \ / \,\
Q x | \._‘._vmmx
< o /%
e v
o5 ¢
x = , \
< < /
— LD \




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002) Page 2 of 20
54 Inch Deck
Ref#  Part Number Qty S/P/F  Description
1 12650-0637 1 Bracket, Adjustment, Height
2 96606 1 /P Bracket, Hook, Retainer
3 918-0671B 1 S  Spindle Assembly, Pulley, 5.39 Dia x .
4  683-0254B 1 /P Bracket Assembly, Deck, Hanger LH
5 683-0459-0637 1 IdIr Assembly, 54"
6  683-0608-0637 1 Bracket Assembly, Lift, 54"
7  683-0609-0637 1 Bracket Assembly, LH-Front
8 683-0610-0637 1 /P Bracket Assembly, RH-Front
9 683-0617A-0637 1 /P Stop Assembly, Chute
10  703-2093-0637 1 /P Baffle, RR, Inner
11  703-3511A-0637 1 /P Guard, Finger
13  710-0528 1 /P Hex Screw, 5/16-18, 1.25, Gr5,
14  710-0602 1 /P Screw, Self-tapping, 5/16-18, 1.000
15 710-0604A 1 /P Screw, Self-tapping, 5/16-18, 0.625
16  710-0751 1 /P Hex Screw, 1/4-20, .620, Gr5,
17  710-1644 1 Screw, Carriage, 3/8-16, Gr5, 5.00
18 710-3011 1 /P Hex Screw, 3/8-16, 2.25, Gr5,
19 710-0395 1 /P Hex Screw, 5/16-18, 2.25, Gr5, Replaces
710-3073
20 710-3168 1 /P Bolt, Carriage, 3/8-16 x 1.0
21  710-3178 1 /P Short Neck Carriage Bolt 3/8-16 x .75
22 911-0332 1 /P Pin, Clevis, .50 Dia x .78
23 711-1737 1 Pin, Roller, .5" Dia x 10.06
24 711-1762 1 Pin, Hinge, Dia .375 x 14.06
25  712-0417A 1 /P Nut, Hex Flange, 5/8-18
26 912-0431 1 /P Nut, Flange Lock, 3/8-16
27  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
28  912-3010 1 /P Nut, Hex, 5/16-18, Gr5
29  912-3019 1 /P Nut, Hex, 7/16-14, Gr2
30 712-3022 1 /P Nut, Hex Lock, 1/2-13
31 912-3027 1 /P Nut, 1/4-20, Hexflg, Lock
32 914-0145 1 /P Pin, Click, .092 x 1.64
33  914-0470 1 /P Pin, Cotter, 1/8 x 1.25
34  714-3004 1 Pin, Cotter, 3/32 x 1.25
35 715-0108 1 /P Pin, Sprg, 1/4 Dia x 1.00
36 915-0246 1 /P Pin, Spring, 3/16 x 1.25
37 917-04074 1 /P Adjustment, Deck, Gear Replaces
717-1553A
38  731-0335 1 Roller, Deck
39  731-3005 1 /P Front Roller
40  931-3131A 1 /P Deflector, Chute
40 631-04070A 1 /P Bracket, Chute Replaces 703-2392
41  932-0306A 1 /P Spring, Compression, .406 x .531 x 1.75
42  732-0459C 1 /P Spring, Extension, .94 Dia x 6.74
43  732-0934 1 Spring, Extension, 1.15 Dia x 5.99
44  732-3070A 1 /P Torsion Spring .44 1.d. x 2.10
45  753-04856A 1 /P Deck Wheel, 5" Dia. Replaces 734-3058B
46  736-0105 1 /P Washer, Bell, .375 x .870 x .063
47  936-0119 1 /P Washer, Lock, 5/16, Regular Duty
48 736-0134 1 /P Flat Washer, .812 ID x1.38 OD x .1
49  936-0171 1 /P Washer, Lock, 7/16 , Regular Duty
50 936-0208 1 /P Flat Washer, .51 ID x 1.5 OD x .07

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002) Page 3 of 20
54 Inch Deck
Ref#  Part Number Qty S/P/F  Description
51 936-0921 1 /P Washer, Lock, 1/2 , Regular Duty
52  736-3027 1 Flat Washer, .531 x 1.75 x .090
53  936-3039 1 /P Flat Washer .406 ID X 1.5 x 11ga
54  736-3072 1 /P Washer, Flat .38 ID x.93 OD x.110
55  738-0295 1 Roller Shaft, .750 x .47.12
56  738-1229A 1 /P Shoulder Screw, 5/8 Dia x 2.50
57  938-3056 1 /P Shoulder Screw, 1/2 Dia x 2.50
58 942-0677B 1 /P Blade, 18.50"
59 747-1116 1 /P Deck Release Handle Rod, .375 Dia
60  950-0151 1 /P Spacer .550 ID x.755 0D x 1.1
61 950-0212 1 /P Spacer, .82 1D x 1.00 OD x .53
62  750-3213 1 Spacer, .405 x .75 x 3.875
63  954-0642 1 /P Belt, V-Type, B Section
64  756-3105 1 Pulley, Idler, 5.0 Dia.
65  783-1453-0637 1 Bracket, Mounting, 54" Roller
66  783-1454B-0637 1 /P Bracket, Roller, Front
67  783-1455-0637 1 Bracket, Idler
68  783-1470-0637 1 Cover, Spindle RH
69  783-1471-0637 1 Cover, Spindle LH
70  983-04127-0637 1 S  Deck Shell Assembly, 54" Replaces
783-1479
71  783-1482-0637 1 /P RH Skirt
72  783-1483-0637 1 /P LH Skirt
73  783-1484-0637 1 /P LH Extension Skirt
74  953-04000-0637 1 /P 54-inch Deck Assembly Complete

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 4 of 20

14AR809K063 25HP Garden Tractor (2002)

Axle, Front Wheels, Steering

fe]
ol

/
/
2% /
2 / \ //\
Y.
- \ e
1 \ i 1:
SRR v N
// _ o.w\ L mnww S _J ,:, //
/., b - 7 Amﬁ f/ ////// /A,uu /NC ©
w - va .A|||uv/ T \2
88} MH, Muw_ A~ \////MM \ xw\ ~ ,A_. \\
/ \ /, \\.u\ \ A . /// \ N /
© \ N\ \ oo / 72 N .zww / /
\ O\ & \ o / /N 2 ) /
// /’ \A e P N L ﬂNJWWW‘ o F
o N\ 7..4 m‘ _\\ T wu\ h ,m/mmm%‘. - A @ o}
™\ 4 |!-..._ @_«. / \ B¥ / O - =) - - HHHA .;\u““. / o~
aﬁv\ w .I ) { A L / N A "
? A . ¢ y B ¢
// mq/ e.u.n g-@!i ;“.“.ﬂ o= \a \u g \.‘ _,// \\ (=) /NHW ¥ A,,..,w\v
5 \ \ ax & 2 o Foo oW/ /- o)

s 20 \ \ \umn oM § 2 ka/ g T m Mﬁm T
A / / \mwwy / w\\nnnn\\ /YW\n \ Av\ & M / m DN /_@_ mmm wm w_““unnu,,nw S
NN Nl R AA Yy o Z ) N

\ \ N\ N N e 4 N \ \ m\\ ﬂl \ Vv. Mw b mmmw z /) ) / \ \
\ / N 3! - / &“ Y o ™ P/ { - N Qﬂ =% /
'a = WA ) [ (=
A~ "\ K G Y
_ ,/ V&\ \ [ ».“ ~ // YA / Ahu Alllll.l \ .v

////,\ ) \ \‘ - .III.,/H/ \AKVN w // \\ n Q@Mw
i’ ‘P // o 7
\m * \WV/ v \ ’ 4/ / // M“w \\ ﬂﬁ
o //, z T/ %y ,VM / N g /
,m_ w \ \\Mw \ /9 5
, \x\ -l.m._ m o a ©
/m”ww n
”
Ao ﬂv\ ! n_zn\ Py \
g7 )
GC
" W { nnu\“ i, @
s M/

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)
Axle, Front Wheels, Steering

Page 5 of 20

Ref#  Part Number Qty S/P/F  Description
1 710-1260A 1 /P Self-tapping Screw, 5/16-18 x .75
2  710-0604A 1 /P Self-tapping Screw, 16-18 x .625
3 783-0726B 1 S  RH Pivot Support Bracket
4  783-0727A 1 S  LH Pivot Support Bracket
5 783-0728 1 Pivot Bar Bracket
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7 711-1408 1 RH Drag Link
8  711-1409A 1 /P LH Drag Link
9 712-0240 1 S Jam Nut, 7/16-20 (Grade 2)
10 712-0241 1 /P Hex Nut, 3/8-24 (Grade 2)
11 712-0431 1 S Flange Lock Nut, 3/8-16
12 712-0459 1 /P Flange Lock Nut, 7/16-20
13  712-3004A 1 /P Flange Lock Nut, 5/16-18
14  717-1550D 1 S  Steering Gear, 11/90 Ratio
15  717-1554 1 Steering Pinion Gear
16  723-0448A 1 S  Ball Joint, 7/16-20
17  736-0169 1 S  Lock Washer, 3/8
18 736-3084 1 /P Flat Washer, .51 x 1.12 x .06
19  738-1001A 1 /P Steering Shaft, .625 OD x 24.4
20 741-0475 1 S  Plastic Bushing, .38 ID
21  741-0656 1 S  Hex Flange Bearing, 5/8
22  738-0372B 1 /P Shoulder Spacer, .38 ID
23  731-2624 1 Steering Wheel, Soft Grip, Three Spoke
24  731-2625 1 Steering Wheel Cap, Round
25 638-0017 1 S LH Axle Assembly, .75 Diameter
26  638-0018 1 S RH Axle Assembly, .75 Diameter
27  719-0525B 1 S  Cast Iron Pivot Bar w/ Fittings, .75
28  712-0431 1 S  Flange Lock Nut, 3/8-16
29  714-0162 1 /P Cotter Pin
30 726-0341 1 /P Push Cap, .750
31 736-0242 1 /P Bell Washer, .34 x .872
32 736-0316 1 S  Flat Washer, .78 x 1.59 x .06
33  736-0285 1 /P Flat Washer, .635 x 1.589 x .06
34 738-1011 1 S  Shoulder Screw, .5 x 2.2, 3/8-16
36 634-0183 1 Wheel Assembly Complete, 16 x 6.5 x 8
36 634-0182 1 S  Rim Only w/ Plastic Bearing
36  734-0255 1 S AirValve
36  734-1727 1 /P Tire Only, Square Shoulder
36 741-0516 1 S  Plastic Flange
36  741-0990 1 S  Plastic Flange w/Fitting
37  731-2290A 1 /P Hub Cap
38  783-0653E 1 S  Steering Support Bracket
39 738-0143 1 /P Shoulder Screw, 3/8-16
40 736-0331 1 /P Bell Washer, .39 x 1.13 x .062
43  710-0643 1 /P Hex Screw, 5/16-18, 1.00, Gr5

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 6 of 20

14AR809K063 25HP Garden Tractor (2002)

Drive & Rear Wheels

\
vvmmmm
P
(= -““Mwmmﬁmm
I AR 77~/ /72 \}
At (& WW
e\ _
\\\ \\\\\ wmm L/

o J\ M_ 1‘\
)/ % @
_\,, / \\\ ? 8w
S © \ TR SRR
e\ K/ SRR
7 S ,_4 . mc / % 3 MJ, WWW\H gm
VAR
/ - HOR
e NN RS s //ww
\\.Jw B \ A \\\\NAH\ 4 W, )
é_m“rwuw. . e < / / \ m
Any/r,,,mw 4/ N \ / A\ S s \W 7 \ \
R0 \/ \ . m S N
o /Aﬁa 3T @ N
o\ N /_9 / ' e ) N
fadis s/ \ ) %
wm #;M%mq , :
o\ / ‘\
. /
/ “_
z;, 4///
/ n
) / 0
/ L/
. N
7 ww

1
© o0 \w

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)
Drive & Rear Wheels

Page 7 of 20

Ref#  Part Number Qty S/P/F  Description
1 618-0375 1 S  Variable-speed Bracket Assembly
2 618-0376 1 S  Two-speed Transmission Assembly
3  631-0009A 1 S  Shfter Knob
4  647-0037 1 Shift Lever
5 656-0050 1 Variable-speed Pulley Assembly
6  756-0665 1 S  Transmission Pulley, 8.5
7  683-0251 1 Double-idler Bracket
8 710-0176 1 /P Hex Cap Screw, 5/16-18 x 2.75
9 710-0227 1 /P Self Tapping Screw, #8-18 x .5
10  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
11 710-0805 1 /P Hex Cap Screw, 5/16-18 x 1.5
12 710-0809 1 Self-tapping Screw, 1/4-20 x 1.25
13  710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
14  710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25
15  711-0677 1 S  Ferrule, 5/16 x .312 Dia.
16  712-0181 1 S  HexJam Nut, 3/8-16
17  712-0702 1 S  Hex Flange Nut, 7/16-20
18 712-0431 1 S  Flange Lock Nut, 3/8-16
19 712-0798 1 /P Hex Nut, 3/8-16
20  712-3004A 1 /P Flange Lock Nut, 5/16-18
21  712-3008 1 S  HexJam Nut, 3/8-16
22 714-0111 1 S  Cotter Pin
23  723-3018 1 S  Ball Joint, 3/8-24
24  725-1713 1 Spring Switch
25  726-0320 1 S Insulator Nut Plate
26  732-0384 1 S  Extension Spring, .62 Dia. x 6.12
27 732-0716 1 S  Extension Spring, .59 OD x 4.0
28  736-0105 1 /P Bell Washer, .401 x .870 x .063
29  736-0169 1 S  Lock Washer, 3/8
30 736-0275 1 S  Flat Washer, 5/16
31 718-0771 1 S  Pulley Hub, 1/2 Spline
32 736-0642 1 Flat Washer, .44 x .75 x .06
33 736-3010 1 Flat Washer, .407 x .812 x .135
34  738-0322 1 S  Shoulder Screw, .625 Dia. x .21
35 747-1122 1 Brake Rod
36  747-1123A 1 /P Belt Guard
37  747-1127 1 Idler Adjustment Rod, 3/8
?38  710-1026 1 /P Self-tapping Screw, 1/4-20 x 1.75
?39  747-1185 1 Transmission Belt Guard Rod
40 738-0372B 1 /P Shoulder Spacer, .380 ID
41  754-0468 1 S  Variable-speed Belt
42  754-0467 1 S  Drive Belt
43  756-0981A 1 S FlatlIdler, 2.75 OD
44  783-0667A 1 S  Transmission Torque Bracket
45  783-0669 1 S Idler Bracket
46  647-0031 1 S  Brake Control Shaft Assembly
47  647-0032 1 S  Speed Control Shaft Assembly
48  683-0266 1 Drive Pedal Assembly
49  710-1135 1 Self Tapping Screw, 5/16-18 x 2.5
50 711-0736 1 /P Ferrule, 1/4-20
51 711-1363 1 Pin, 3/8-16 x 2.43
52  714-0104 1 S  Cotter Pin
53  732-0437 1 Compression Spring, .34 OD x 1.0

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)

Drive & Rear Wheels

Page 8 of 20

Ref#  Part Number Qty S/P/F  Description
54  732-0955 1 Extension Spring, .5 OD x 1.41
55  735-0662 1 Drive Pedal Pad
56  735-3049 1 S Brake Pedal Pad
57  736-0140 1 S  Flat Washer, .281 x .5 x .0625
58 736-0142 1 S  Flat Washer, 9/32 x 1/2 x 1/16
59  736-0187 1 /P Flat Washer, .64 x 1.24 x .06
60 736-0204 1 /P Flat Washer, .344 x .062 x .03
61  738-0155 1 S  Shoulder Screw, .437 x 1.62
?62  738-0507B 1 S  Shoulder Screw, .5 x .434
63  741-0225 1 S  Hex Flange Bearing
64  741-3065B 1 /P Split Hex Flange Bearing
65  747-1137 1 Cruise Control Rod
66  747-1138 1 Brake Lock Control Rod
67  748-0413 1 Cruise Latch
68  748-0415B 1 /P Spacer, 5/16 x 1.54
69  783-0653E 1 S  Steering Support Bracket
70  783-0732 1 S  Drive Lockout Bracket
71 783-0773 1 Brake Pedal
72  736-3008 1 S  Flat Washer, .344 x .750 x .120
73  783-0693 1 Axle Bracket
74  683-0304A 1 Lower Frame Assembly
75  732-0963 1 Extension Spring, .5 OD x 6.37
76 731-2290 1 S HubCap
77  712-3050 1 /P Lug Nut, 7/16-14
78  634-0132 1 Wheel Assembly Complete, 23 x 9.5 x 12
634-0182 1 S Rim Only
734-0255 1 S AirValve
734-1728 1 /P Tire Only, Square Shoulder
?79  750-0768 1 Split Spacer, .25 x .37 x 1.32
80  750-0566A 1 /P Spacer, .372 x .26 x 1.03
81 712-3026 1 S Jam Nut, 3/4-16
82 736-0316 1 S  Flat Washer, .78 x 1.59 x .06
83  710-1260A 1 /P Hex Screw, 5/16-18 x .75
84  747-1185 1 Transmission Belt Guard Rod
85  710-0599 1 /P Self Tapping Screw,1/4-20 x .5
86  756-0639A 1 /P Engine Pulley, 3.56"

WWW.mymowerparts.com



Page 9 of 20

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)

Engine Accessories

X
hnw [ T _.H
m / N\ \nxLume \
= X A.F .‘\\\ 4o /”/ I \ ﬁ mwm&/
=~ 2 o N 4@;@ O RN 4 ]
Vo \ \ NP A A\ / \ WY
VN \ \ © 76 AN RO
\ W\ s _. — -L. des” TN\ TN VAN A
\ /7 AN A > \
Y/ e NN AN
A’.mmw \\ \\ o - \\Amlln@ \ﬂ ,AVAVA??AV”W,/ Onv\. mw/ _Av \//\Anmm la\‘mll\ \ /
9,/ \\H\ \\ /W_NV - Aﬂ // K\ @ /” AN 4"¢474/v A\ \ /p /i \ \ ,/ Jw, D
S ANGCR] NN VAN WMALY &y \
NG S N /@/2 Mﬁ N\ @ Y M,;Zs, A ,@A ?{\ h \
s/ / 7/ / Am% / /@\v g (07l ﬂ@, / \
/o / : / XL/ /] \
/o \ \x@ \rw/mvm / / / i T ry - 1y \Q .J ,,6 /5
C \ 4 y [b1a A. |||||||||| _/ > 5 > -
< SN TIANNN I
. \\ VARV (N VA = —/
/ \\ N @ =
A \
- / ]
J h O v\ A== /
&l S S /S /
VoSS S / &
WWWWUJ!A“NWWW\\ \\H\ \\ S~ MTMW ||||||| ‘.;\\ \\
NP
R s P ./ S
Q)T T - u_/
C\
o4 / b o) \
eaw - e
a_ﬂ @v, / \ // /
AN © / // ©
2 o O\ \
‘\\ \ / &l \ //
LU \\
- AR / N\
§ Yo o o

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)
Engine Accessories

Page 10 of 20

Ref#  Part Number Qty S/P/F  Description

1 710-0227 1 /P Self-tapping Screw, #8-18 x .5
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
3  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314A 1 /P Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self-tapping Screw, 3/8-16 x 1.25
7 712-3017 1 S  Hex Nut, 3/8-16
8 721-0460 1 Exhaust Gasket
9 726-0205 1 /P Hose Clamp

10 736-0119 1 S  Lock Washer, 5/16

11 736-0300 1 S  Flat Washer

12 751B221535 1 /P Casing Clamp

13  751-0535 1 Fuel Line Hose

14  751-0564 1 S  Muffler Deflector

15 751-0616 1 S Muffler, Twin Inlet

16  751-0650 1 S RH Exhaust Pipe

17  751-0651 1 S  LH Exhaust Pipe

18  751-3140 1 S  Oil Drain Valve

19 751-3141 1 S  Oil Drain Hose

20  751-3142 1 Oil Drain Cap

21  783-0615B 1 S  Muffler Heat Shield

22  783-0625C 1 /P Engine Heat Shield

23  722-0263 1 S  Foam (fits over fuel line)

24 746-1086 1 S  Throttle Cable

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 11 of 20

(9]

/
2 B 2 o IBTIERS _____
, ¥ © DG P—
AR
\Am\ J / \ MMN“AN,«,_ AT,V,/ ) xm

NS T

\\ / \\ \ / \\ \\

! /
[Sp e} WO = DM T O
st <t A RS O B NI N O

~~
N
o
o
N
~—
S
@]
+—
Q
@®
—_
—
c
Q
©
S
@®©
G o)}
o e)
I
LO
N
™
O
o
X
(o2}
o
ee]
o
<
<
—

®
o}
(7))
3
o
S
©
L

[}
(8}

o)

a
]

()
/
\\
Y
X
Ql A//wuﬂ '
3/ 6./ { / / \
/ / ) a_. / ‘mmwv_, R mm_ N
/ Yy ““ : /.////

WWW.mymowerparts.com

\
\
T\ )
%/ ( \, /, \W\mf
WO YN
\ ) A \\ \
/’ mﬂu‘.ll M — /4 N
e ALR©
//m- ~_ S ho A,ﬂ
/ VA 1/ .,., / /
=27 NN\ N
Y\ \ AR
W’ TEN T N <
A /2 o - 0
R\
\ / / \
I~ = [er R
- O -



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)

Frame & Seat

Page 12 of 20

Ref#  Part Number Qty S/P/F  Description
1 747-1130B 1 /P Deck Stabilizer Rod (Model B809H)
747-1324 1 Deck Stabilizer Rod (Model R809K)
2  683-0197A 1 Lift Shaft Assembly (Model B809H)
683-0642 1 Lift Shaft Assembly (Model R809K)
3 711-0332 1 S  Clevis Pin, .5x .78
4  712-0206 1 S  HexNut, 1/2-13
5 712-0431 1 S  Flange Lock Nut, 3/8-16
6  712-3004A 1 /P Flange Lock Nut, 5/16-18
7 712-3083 1 /P Hex Nut, 1/2-13
8 714-0104 1 S Internal Cotter Pin
9 714-0145 1 S Internal Cotter Pin
10 716-0106 1 /P E-ring
11 720-0311 1 Handle Grip
12 732-0874 1 /P Torsion Spring
13 732-1184 1 /P Extension Spring, .84 x 4.6
14  736-0275 1 S  Flat Washer, 5/16
15 736-0921 1 S  Lock Washer, 1/2
16  736-3019 1 Flat Washer, .31 x 1.062 x .134
17  736-3084 1 /P Flat Washer, .51 x 1.12 x .06
18  738-0138A 1 /P Hex Cap Screw, 5/16-18 x .62
19 738-0143 1 /P Shoulder Screw, 3/8-16
20 741-0225 1 S  Hex Flange Bearing
21  741-0715 1 S  Snap Flange Bearing
22  746-0968 1 Lift Cable, 16.16
23  747-1111A 1 /P Lift Handle
24  756-1154 1 Roller Pulley
25 783-0678A 1 S  Arm Lift
26  783-0720A 1 S  Deck Stabilizer Bracket
27  710-0260A 1 /P Carriage Bolt, 5/16 x .62
28  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
29  710-0895 1 Self-tapping Screw, 1/4-15 x .75
30  731-1990 1 Lift Lever Cover
31  731-1993 1 Cover w/ Cup Holder
32 736-3078 1 /P Flat Washer, .349 x 1.0 x .063
33  783-0677 1 S  Lift Adjustment Bracket
34  783-1280 1 Fender
35 783-1489 1 S  Seat Mounting Bracket
36 710-1268 1 /P Screw, #10-16 x .375
37  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
38  720-0309A 1 /P Seat Adjuster Grip
39 731-1989 1 Spacer
40  732-0499 1 Compression Spring, .41 x 1.5
41  736-0175 1 S  Spring Washer, .265 x .562 x .025
42  736-0204 1 /P Flat Washer, .344 x .62 x .03
43  738-0137A 1 S  Shoulder Screw, .340 x .285,1/4-20
44  738-1007 1 Shoulder Screw, .50 x .50, 3/8-16
45  783-0611 1 Seat Stop
46  783-0738 1 S  Seat Pivot Bracket
47  783-0739 1 Seat Adjustment Lever
48  783-0753 1 Seat Adjustment Selector
49  757-0350 1 S  High Back Seat w/ Drain Holes, Black
50 735-0656 1 RH Foot Pad
51  735-0657 1 LH Foot Pad

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002) Page 13 of 20
Frame & Seat
Ref#  Part Number Qty S/P/F  Description
726-3046 1 /P Foot Pad Clips
52 714-0111 1 S  Cotter Pin
53 731-0511 1 /P Trim Strip
54  783-0209A 1 S  LH Seat Lift Bracket
17239A 1 S  RH Seat Lift Bracket
55  710-0924 1 /P Phillips Pan Screw, 1/4-20 x .75
56  712-0292 1 /P U-type Speed Nut, 1/4-20
57  731-2480 1 S  Shift Lever Cover
58  738-0296 1 S  Shoulder Screw, .437 x .286
59 731-2618 1 RH Fender Flare
60 731-2619 1 LH Fender Flare
61 1 Fender Clips Not used (Use Carriage Bolt)
910-0932 1 S Carriage Bolt 1/4-20 x 1.0" Lg
912-0271 1 S  Hex Nut 1/4-20 Thd

WWW.mymowerparts.com



Page 14 of 20

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)

Hood & Fuel Tank

p e //
¢ \
N AT
NN -4
= \Amwwy /M@M/ _\ \\ x TM_/ /
~ \\/ / P\ NS, Ao S AN\
- / \ \‘ TN // f ,m .A// = ;o 7/ \ ©
\ VAN RN BN S
\ \VB / \WM%W\&\ “‘MJMWW, ,WA N\ A W /Vv\ S/ um_ﬁﬁ// / /
¥\ I 777 DD W \ / W X
QN 7S BT mw Ny 7 NS
Y N\ —ee e ya—— AN NN
\\\N»%”””W«v\\mm . ’ \““““‘M“\ mm.mmmmmmmy /erxwm\ Hanmmmmm V -y ,ﬂMA\yM
/NN 7 M /& /4 , r\w\ ! LA\., ) N ) L
\\\\\\Amm”wwvw \“&m//NWWM ““ww““\ p \\ \\ \‘ﬁ N“\ \\wwxw_/./// / MV m
7N /NS , / o N -
/ AA V' NN —_— “.\\ - o Afon® o LB
/ R/ VWV \\“mm,m”m%mWW\ /[ \\ Jove o \ _my%,,«w‘ﬁ / h \o \ﬁa m
7 A\ A ol > A'N. O\ / .
7 NN J =" \ \ /
AN N o N\ /
/ A /Wwvw‘ xmm/ = / - -~ S/ A%v,/. /,,ywvw.;._m.: 08 ._nb
N\ W AR X AN V72N ol
\ 8 / \ y / o NNAYZ S 9\ N
\ >y & A RN Y [ 2D o
, AP NS <N | \W 7
‘>, mmmm&‘vsm_ —— X /mnn\\\ / \ A A Y \Av ‘ Ammw\ m.vx\ \ﬂ/ q
e // M N\ ,w . W
/ R AN\ \ Ny (A /uuu\ %: :
) \ \ / f\ \
‘ \ I/ \ S Q N . o
SN D)) T IERE ) 3 -
J/ 7N B sy , =
: / «y,,/ = umym\ _\\»“ 2 \
J AN T A m“ X , =
\ o > ANV , .
B e ./ / ! AN
e / ,“.,.w \\lvv — ‘ / A :v\‘w / ““mmmﬁmwm <
o \ ,1./ \ ‘\\‘ \\m\\wvf \ \\\ \\\ / \“““mnn\\\ 7 /
\ \\\“\ “ \\\ / o/ / =\ f«.\. Y/ / N “mw“ﬂ\\ \
/i~ / \\ \\\ g \\ s J / o \mmﬂwxux " / ‘\
\ _.)yain.mm\vn\”\ \ Py v T A \nuw\ \xv
NCE, ([ f AN 7 /
P AN WA i/ 'y PV e
VA . SN\, wmY Y 7N
Al \ \ uvﬂ !/ AN 4 o= /
/ VL W Mmm lzmmv \ ¥ A /W// L...ulm_ \“hmwb \ \%Y. " \\W“\ \\\,WWWMMM%\ \“\
Yo CMT\W \ G \& 2, W\ x MW A AN S =)
b o2 U RA (“ % “\ 9 , oy
mmmwl\ %m 2 T-!.mm P& yﬁ /M ? WWGW / »W \\\ \\MWMN\\N.A ) \”\ “ . \W \“ “\ .,4\ \\\ / MMMNNMH\HMWM\\
\_ ,w \a T ™\ / V uum% \‘ \ \\ N \ mwyr/m,.L A V , \V& “ “ \\ \\\ . \\““\\
m\ \\.A e 77 K\ 4 7,
/ v mw o X ,/ /> i NA Y
[0 T NS A\
o o o /3 o % g S LN\\\
H AW \ NS
/ Vo <« py



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)
Hood & Fuel Tank

Page 15 of 20

Ref#  Part Number Qty S/P/F  Description
1 783-1346 1 S  Grill Support Bracket (9-style)
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
3 710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
4  710-0924 1 /P Phillips Pan Screw, 1/4-20 x .75
5 710-1017 1 /P Truss Phillips Screw, 1/4-20 x .625
6 725-1741 1 S  Ignition Switch
7  726-0272 1 /P Clamp, 9/16
8 710-0642 1 /P Self-tapping Screw, 1/4-20 x .75
9 712-0292 1 /P U-type Speed Nut, 1/4-20
10 736-0270 1 /P Bell Washer, .265 x .75 x .062
11 725-1976 1 S  Systems Indicator Monitor
12 712-3004A 1 /P Hex Nut, 5/16-18
13 731-2119A 1 S  Grille (9-style)
14  731-0511 1 /P Trim Strip, 4
15  725-0175 1 Cable Tie, 3/16 x .05 x 7.4
16  746-1085 1 S  Choke Knob/Cable
17  783-0783 1 S  Hood (9-style)
18 783-0784 1 RH Side Panel (9-style)
19 783-0785 1 LH Side Panel (9-style)
20 731-2637 1 S  Headlight Lens (9-style)
21  747-1162A 1 S  Hood Hinge Rod
22  625-0051 1 S  Headlight Assembly
23  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
24  751-0603 1 S  Fuel Cap
25 751-0658B 1 Fuel Tank, Three-gallon
26  725-1745 1 S Ignition Key w/ plastic cover
26 725-1744 1 S Ignition Key w/o plastic cover
27  710-0895 1 Self-tapping Screw, 1/4-15 x .75
28  710-3217 1 /P Truss Phillips Screw, #8-32 x .375
29  712-0142 1 /P Hex Nut, #8-32
30 731-1857 1 Throttle Control Knob
31 731-2225C 1 S Dash Panel, 8/9-style, Electric PTO
32 731-2226 1 Cruise Control Button
33  731-2227 1 Parking Brake Button
34  736-0142 1 S  Flat Washer, 9/32 x 1/2 x 1/16
35  747-1196 1 Brake/Cruise Pivot Rod
36  749-1087A 1 S  Dash Support Tube
37 712-3010 1 S  Hex Nut, 5/16-18
38 731-2270 1 S  Hood Plenum Not standard on all tractors.
39 726-3046 1 /P Ratchet Clip
40 736-0119 1 S  Lock Washer, 5/16
41  726-0201 1 Speed Nut, .3125
42  736-3078 1 /P Flat Washer, .349 x 1.0 x .063
43  710-1238 1 /P Screw, 5/16-18 x .875 (Grade 5)
44  725-1752 1 S  Electric PTO Switch
45  711-0332 1 S  Clevis Pin, .50 x .78
46  768-0010 1 S  Bumper Assembly
47  714-0145 1 S Internal Cotter Pin
629-0469A 1 S  Headlight Wire Harness
629-1067 1 Tractor Wire Harness

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 16 of 20

14AR809K063 25HP Garden Tractor (2002)

PTO & Battery

8 Ot / e
Vs Ay g
\\.- mw \\ i \7/_

\ ,ummuuu , N
l / m Jc :mm!.ikm“
o000 /X ., \

\ Ju N
/ __w v \ “, .\
\ //&MHH...HHWAJQ ” /“RLN“
\ B A/W.. N
/ A 2
& / O\
/ \ mww ‘o

© \

o Y

._w &

Y

\
\
\(\n
/

/

/

-

l

2\ --é R

Yv.ln--u

Nr/_ \

Y

i

Ve
7 \

i

/

/ \

\

ar

.
/e

- - — €
\
_.,_ ol
\
\\
« /
N

A2
.uo,,/

\
ﬂhﬁﬂ;:U//
_@/ )
wn&x(m\\

/ mw/ %,ﬁ/ mw/
" \ O\
AN AN

{@)Y)e- -0 o=
W

4

)=

X \
\ \
,, Y% ¥
We 3

\

\ A
\ §
”WKC

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)

PTO & Battery

Page 17 of 20

Ref#  Part Number Qty S/P/F  Description
1 783-0653E 1 S  Steering Support Bracket
2 754-0476 1 S PTO Belt
3A  717-1709 1 S  Electric PTO Clutch (Model B809H)
3B 717-1774C 1 S  Electric PTO Clutch (Model R809K)
Replaces 717-1774, Also requires 736-0277
Flat Washer in this application.
3B 736-0277 1 Washer, Flat, 1.031 x 1.62 x .095 use with
717-1774C
4A  783-1003 1 S  PTO Clutch Anti-rotation Bracket (Model
B809H)
4B  783-1487 1 S  PTO Clutch Anti-rotation Bracket (Model
R809K)
5 710-0859 1 /P Hex Cap Screw, 3/8-16 x 2.5
6 710-1238 1 /P Hex Head Washer Screw, 5/16-18 x .875
7 712-0431 1 S  Flange Lock Nut, 3/8-16
8 732-0978 1 Extension Spring, .62 x 5.62
9 712-3004A 1 /P Flange Lock Nut, 5/16-18
10 710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
11 712-3010 1 S  Hex Nut, 5/16-18
12 683-0294 1 S Idler Bracket Assembly
13  738-3056 1 S  Shoulder Screw, 1/2 x 2.5
14  710-3144 1 /P Hex Cap Screw, 3/8-16 x 2.0
15 710-3025 1 /P Hex Cap Screw, 5/16-18 x .625
16  738-0785 1 S  Shoulder Spacer, 1.38 x .445 x .36
17  736-0171 1 S  Lock Washer, 7/16
18 710-3157 1 S  Hex Cap Screw, 7/16-20 x 3.25 (Grade 5)
19 725-1706 1 S  12-volt Battery, 270 CCA
20 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
21  712-0271 1 /P Hex Sems Nut, 1/4-20
22  712-3087 1 /P Wing Nut, 1/4-20
23 725-1426 1 S  Solenoid, 12-Volt, 100 Amp
24 710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
25  736-0222 1 S  Lock Washer, 1/4
26  783-1033A 1 /P Hitch Plate
27  748-0415B 1 /P Spacer, 3/8 x 1.54
28  756-0627B 1 S Idler Pulley, 3.5
29  783-0349 1 Battery Tray
30 712-0459 1 /P Flange Lock Nut, 7/16-20
31 783-0891B 1 Deck Stop
32  710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
33  732-3080 1 S  Compression Spring, 1.28 x 3.5
34  723-0444 1 Battery Strap
35 738-1020 1 Shoulder Screw, .625 x .5, 7/16-20
36  736-0407 1 Bell Washer, .45 x 1.0 x .062
37 738-1132 1 Shoulder Screw, 1/4-20, .25 x .15
38  736-0322 1 /P Flat Washer, .45 x 1.25 x .164

WWW.mymowerparts.com



Page 18 of 20

ISSIoN

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)

Transm

. /B
R A o
ANMM / / / " © \3
NM_\ \ \_?_ /
r,,\_.‘\ \\ \\
AA/ F , \\
¢ Wwwmmu\/ : \\
R /
=N At/
/ ~ /N S&E
c A,/ ol P AN 4
/ﬁmw Mmmv mw* n‘m/ Avw
N mwmm&swww_, B
— < o \ To) &m ® nqwm @ M Ww/y
" n,.ul./ B - o N v mmm :wmw_y f
_x \ @\ A=y e R
MW M__” _mm ~ /K \\A/A/ MWM/ // d { 4/ 4/ . " =
NN A RSP AN \ R N\ _
N\ BN/ ol VAN AYERN - -3
N\ m,ﬂ. N/ Hm 5= W%_/,,A..vr@ 4 R =B
NN MJ ,”ukﬁ\ [y 7 Ummmlmf o o \ « , L
5. 08 AL FAN .MIHQ w..\w\ywm 7. aus=— 6- 0N\ )
J MW \\mewym\\ AMM.MMW \\ \.-‘ \\ /‘/M v - - IIIQ_. s == |
A= / : e —
/ \w /! \\ MVMlW n 6\ c,.,\z\ \ =
\XZ A 55 v
NN N L. / . g . — e o
.., MMI#M”HV W ./, \ et .Mmm.uu-l..nuw" —=3)
LYy " oz AN ,
b2 N o) —_ - —— - - =P
’ / (@ \
/AN wmww Y 5
2/ &mmmmmw A
o " AN )
(2) ) \ .
— (

&9
/%

/

(o3}

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002)

Transmission

Page 19 of 20

Ref#  Part Number Qty S/P/F  Description
1 618-0225 1 Reverse Collar Assembly
2 618-0226 1 Hi-Lo Collar Assembly
3  618-0227A 1 Shift Fork Assembly
4  618-0284 1 Detent Block Assembly
5 618-0285 1 Output Bearing Block Assembly
6 618-0286 1 Output Seal Bearing Block Assembly
7  618-0287 1 Inboard Sealed Axle Block Assembly
8 618-0302 1 Inboard Sealed Axle Block Assembly
9 618-0365 1 S  Wheel Hub Assembly
10 618-0368 1 S  Differential Axle Assembly
11 719-0379A 1 S  Upper Housing
12 641-0002A 1 /P Axle Bearing Block Assembly
13 661-0012 1 S  Brake Assembly
14  710-0642 1 /P Self-tapping Screw, 1/4-20 x .75
15 710-0788 1 /P Self-tapping Screw, 1/4-20 x 1.0
16  711-1051A 1 /P Drive Shaft
17  711-1216 1 Output Shaft
18  712-1329 1 /P Nut, 3/4-16
19 713-0446 1 S  9-tooth Sprocket
20  713-0447 1 S  16-tooth Sprocket
21  713-0448 1 S  22-link Chain, .625
22  716-0131 1 S  External Snap Ring
23  717-0678 1 S  Brake Pad
24 717-1438 1 S  41-tooth Bevel Gear
25 717-1439 1 S  20-tooth Spur Gear
26  717-1440 1 10-tooth Spur Gear
27 717-1441 1 27-tooth Spur Gear
28  717-1442 1 37-tooth Spur Gear
29  718-0500 1 Inner Axle Bearing Block
30 718-0504 1 Shifter Insert
31  718-0505 1 Shifter Cover
32  718-0537 1 Shifter Bearing Block
33  719-0385 1 Lower Housing
34  718-0540 1 Lockout Plate
35  736-0337 1 S  Flat Washer, 5/8 x 1.0
36  736-3046A 1 Flat Washer, 1.01 x 1.86 x .060
37 711-1235 1 Input Shaft
38  747-1140 1 /P Shift Lever
?39  750-1033A 1 Spacer, 1.13 x 1.38 x 1.968
40 761-0215 1 Disc Brake
41  716-0114 1 S Retaining Ring, .56
42  717-1463 1 S  13-tooth Bevel Gear
43  736-0335 1 S  Flat Washer
44  736-0336 1 S  Flat Washer, 5/8 x 1.0 x .030 Use applicable
flat washer (12a, 12b or 12c) in this
application allowing proper end-play as
instructed in Troy-Bilt's Service Manual.
736-0337 1 S  Flat Washer, 5/8 x 1.0 x ..040 Use applicable

flat washer (12a, 12b or 12c) in this
application allowing proper end-play as
instructed in Troy-Bilt's Service Manual.

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

14AR809K063 25HP Garden Tractor (2002) Page 20 of 20
Transmission
Ref#  Part Number Qty S/P/F  Description
736-0349 1 S  Flat Washer,5/8 x 1.0 x .020 Use applicable
flat washer (12a, 12b or 12c) in this
application allowing proper end-play as
instructed in Troy-Bilt's Service Manual.
46  741-0335 1 S  Needle Bearing
47  741-0696 1 /P Needle Bearing
48  716-0231 1 S  E-ring, .75
49  618-0376 1 S  Transmission Assembly Complete

WWW.mymowerparts.com



